SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 24.FEB 2021 17.33.23
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Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

| 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P [\ 20 ghine (-‘
10 dem \' 10 dBm: ’
{J \! H
10 dem } -10 dBm i
SPURIOUS_LINE_ABS fl ‘h Ju |
-20 dem l -20 dBm + *‘
-30 dBm J‘ -30 dem MJ‘ “
-40 dBm / M -40 dBm
i | e et
|t W sl [T Sl

=50 BT -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

15.000 MHz 823,000 MHz 100.000 kHz £22,99600 MHz -53.55 d&m -40.55 di 544.000 MHz 849.000 MHz 100.000 kHz 848.69281 MHz 20.76 dBm -5.24 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -26.75 dBm -13.75 dB 49,000 MHz 850.000 MHz 50.000 kHz 840,00250 MHz -25.26 dBm -12.26 dB

824.000 MHz 529,000 MHz 100.000 kHz 824.34715 MHz 20.20 dBm -9.80 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -52.55 dbm -39.55 dB
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SGL Count 100/100 SGL Caunt 100/100
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -41.06 dem -28.06 d& 544000 MHZ 849,000 MHZ 100,000 kA2 894 62687 M2 =83 dom .17 0B
523.000 MH2 | 694,000 MHz £0.000 kHz 823,57652 MHz -32.56 dbm -19.96 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,00949 MHz -30.73 dBm -17.73 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.71978 MHz 7.19 dBm -22.61 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -35.36 dBm -22.36 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24.FEB 2021 17.44.08

Date: 24.FEB.2021 17.49.05
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Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,82817 MHz -53.04 d&m -40.64 d& 939.000 MHz 849.000 MHz 100.000 kHz 848.42557 MHz 20.37 dém -5.63 d&
823.000 MHz 524.000 MHz 100.000 kHz 823.97952 MHz -33.48 dBm -20.48 dB 949,000 MHz 850.000 MHz 100,000 kHz 240,00050 MHz -33.41 dBm -20.41 dB
824.000 MHz 834.000 MHz 100.000 kHz §24.58442 MHz 20.15 dBm -9.95 db 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.71 dbm -41.71 dB
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SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -35.02 dem -22.09 d& '839.000 MHZ 849,000 MHZ 100 000 kHz 843.81010 MHz 550 dbm 54,76 0B
523.000 MHz | B94.000 MHz 160.000 khz £23,581852 MHz -30.68 dBm -17.68 d& 849.000 MHz  850.000 MHz 100,000 kHz 849,03846 MHz -30.21 dBm -17.21 d8
£24.000 MHz 534.000 MHz 100.000 kHz 826.35265 MHz 4.90 dBm -25.10 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -33.38 dBm -20.38 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,94805 MHz -54.43 dBm 41,43 de 539,000 Mz | 849,000 Mz 100,000 kiz T 20,25 dbm _QWI
523,000 MHz £24.000 MHz 100,000 kHz 923,99B50 MHz -29.28 dém -16.28 8 849,000 MHz 850.000 MHz 100,000 kHz 849,02847 MHz -32.07 dBm -19.07 dB
£24.000 MHz 534.000 MHz 100.000 kHz 824.57443 MHz 20.85 dim -9.15 d 850.000 MHz 860.000 MHz 100.000 kHz 850.66434 MHz -51.64 dBm -38.64 dB
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Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,04006 MRz -36.13 dem -23.13 dB '839.000 MHZ 849,000 MHZ 100 000 kHz 842 50141 MHZ 4 60 cbm —ot.40 0B
523.000 MHz | B94.000 MHz 160.000 khz 823,57552 MHz -32.11 dém -19.11d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00749 MHz -30.69 dBm -17.89 dB
£24.000 MHz 534.000 MHz 100.000 kHz 826.62238 MHz 4.33 dBm -25.67 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -34.45 dBm -21.45 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -54.52 dém -41.52 de '839.000 MHz 849.000 MHz 100.000 kHz 848,41558 MHz 20.26 dBm -9.74 d&
823.000 MHz 824,000 MHz 100.000 kHz 823.98352 MHz -34.46 dBm -21.45 dB 949,000 MHz 850,000 MHz 100.000 kHz 540,00540 MHz -31.65 dbm -19.65 dB
824.000 MHz 834.000 MHz 100.000 kHz 824.60440 MHz 20.58 dBm -9.42 db 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -53.78 dbm -40.78 dBb
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz ~36.36 dBm -23.36 05 539,000 Mz | 849,000 Mz 100,000 Kiz 344 37960 Mz 56 B 2549 B
523.000 MHz | B94.000 MHz 160.000 khz 823,57353 MHz -32.55 dbm -19.55 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,04645 MHz -30.79 dBm -17.70 d8
824.000 MHz B34.000 MHz 100.000 kHz 827.33167 MHz 4.57 dBm -25.43 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -34.33 dBm -21.33 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc |  PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 920,77423 MAz -49.80 dem -36.80 d& 534000 MHZ 849,000 MHZ 100,000 kA2 a:?ﬁ iz 5060 dbm _gwl
523,000 MHz £24.000 MHz 200,000 kHz 923,99550 MHz -26.76 dBm -13.76 8 849,000 MHz 850.000 MHz 200.000 kHz 849,01349 MHz -28.81 dBm -15.91 dB
£24.000 MHz 539.000 MHz 100.000 kHz 824.85164 MHz 20.43 dem -9.57 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -43.61 dBm -36.61 dB
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SGL Count 100/100 SGL Caunt 100/100
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -34.87 dem -21.87 d& 834.000 MHZ 849,000 MHZ 100 000 kHz 830 43207 MHZ 3,56 cbm —6.49 0B
523.000 MH2 | 694,000 MHz 200.000 kiz 823,98851 MHz -29.27 dbm -16.27 d8 849.000 MHz 850,000 MHz 200,000 kHz 849,05045 MHz -28.94 dBm -15.94 dB
824.000 MHz £39.000 MHz 100.000 kHz 833.41808 MHz 3.15 dBm -26.85 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -33.28 dBm -20.28 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
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Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,93207 MHz -54.02 dém -41.02 de 834.000 MHz 549,000 MHz 100.000 kHz 848,16833 MHz 20.37 dBm -9.63 d&
823.000 MHz 824,000 MHz 200.000 kHz 823,99151 MHz -25.37 dBm -12.37 dB 543,000 MHz 850,000 MHz 200.000 kHz 849,00450 MHz -26.75 dBm -13.75 dB
824.000 MHz 939,000 MHz 100.000 kHz 824,84665 MHz 19.93 dBm -10.07 di 550.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -53.52 dBm -40.52 dB
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Date: 24.FEB 2021 18:04:39 Date: 24.FEB.2021 18:11:20
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o
= Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Start 815.0 MHz 3003 pts Stop 839.0 MHz ] (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,80420 MHz -3E.56 dBém -22.56 de 834.000 MHz 849.000 MHz 100.000 kHz 838.65285 MHz 2.82 dBm -27.18 d&
823.000 MHz 824,000 MHz 200,000 kHz 823.98951 MHz -25.53 dBm -16.53 dB 543,000 MHz 850,000 MHz 200,000 kHz 849,00150 MHz -29.83 dBm -16.33 dB
824.000 MHz 839.000 MHz 100.000 kHz §30.19630 MHz 2.55 dBm =27.45 d 850.000 MHz 860.000 MHz 100.000 kHz 850,12488 MHz -34.65 dbm -21.65 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGOD2

212B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
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Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -54.24 dBém -41.24 d& '834.000 MHz 849.000 MHz 100.000 kHz 848,12338 MHz 18.80 dBm -11.20 d&
823.000 MHz 824,000 MHz 200,000 kHz 82399750 MHz -27.17 dBm -14.17 dB 949,000 MHz 850,000 MHz 200,000 kHz 540,00540 MHz -30.38 dbm -17.38 de
824.000 MHz 839,000 MHz 100.000 kHz 824.84665 MHz 20.16 dBm -9.84 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.32468 MHz -51.79 dBm -38.79 db
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Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck 'AES | SPURIGHE GHEEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS pass JL
10 dBm 10 dBm
0ds = T 0 dgem = \
-10 dem ! -10 dem
SPURIOUS_LINE_ABS l |
-20 dem T -2 dBm .‘
E '\ E \
30 dBm Y fu dBim -L‘"‘\
40 dem [ -40 dBm N
-50 dem -50 dem: s
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 52287612 MRz -37.20 dem -24.20 06 834.000 MHZ 849,000 MHZ 100 000 kHz T 1.4 dom -zaﬁl
523.000 MH2 | 694,000 MHz 200.000 kiz 823,545855 MHz ~31.56 dBm -18.56 d& 849.000 MHz 850,000 MHz 200,000 kHz 849,01249 MHz -32.27 dBm -19.27 dB
£24.000 MHz 539.000 MHz 100.000 kHz 83015135 MHz 1.63 dBm -28.37 d& 850.000 MHz 860.000 MHz 100.000 kHz 85007493 MHz -36.75 dBm -23.75 dB
Y
I 1 P

Date: 24.FEB 2021 17:58:46

Date: 24 FEB. 2021 18:02:03

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Conducted Spurious Emission

LTE Band 26 / 1.4AMHz

" oo 2 aor
P v P v
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dpe JRIOUS LINE ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. pomasrened - e . ey
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 337.57812 MHz -58.40 dBm -45.40 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.37051 MHz -58.06 dBém -45,06 dB
860,000 MHz 1.000 GHz 100.000 kHz 921.46285 MHz =-57.43 dBm -44,43 dB 860,000 MHz 1,000 GHz 100.000 kHz 948.84705 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.62 dBm -33.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -47.21 dBm -34.21dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.57 dBm -29.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -42,52 dBm -29.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80028 GHz -45.21 dBm -32.21 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89428 GHz -45.18 dBm -32.18 d&
—_— —_—
)i 2 )i w
L JL ) L L J
Date: 24.FEB.2021 16.15.26 Date: 24.FEB.2021 16.18:16
pect 1 n‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
v o [ —_
-50 dBém
_y,
|-t
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 210.51106 MHz -58.25 dBm -45.25 dB
860,000 MHz 1.000 GHz 100.000 kHz 966.52782 MHz -57.58 dem -44.58 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.22 dbm -33.22 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99925 GHz -42.49 dBm -29.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89178 GHz -45.23 dBm -32.23 d&
i
I J -

Date: 24 FEB 2021 16:23:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 26 / 3MHz

pectrum 7 Spec
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
] ™ L-\.M._-_-v"- 1 . - ]
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 251.52787 MHz -58.28 dBm -45.28 dB 30.000 MHz 815.000 MHz 100.000 kHz 796.03853 MHz -58.24 dBm -45.24 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.36421 MHz -57.54 dBm -44,54 dB 860,000 MHz 1,000 GHz 100.000 kHz 980.98967 MHz -57.26 dBm -44,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.82 dBm -33.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.68 dBm -33.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42.52 dBm -29.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42,36 dBm -29.36 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88478 GHz -44,93 dBm -31.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89228 GHz -45.15 dBm -32.15 dg
—_— —
\ I ) ] ( Il J w
Date: 24.FEB.2021 16.41.04 Date: 24 FEB.2021 18.43.54
oo
v
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
0 o i Y -y
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 210.21671 MHz -58.40 dBm -45.40 dB
860,000 MHz 1.000 GHz 100.000 kHz 994,09863 MHz -57.23 dem -44.23 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -46.56 dBm -33.56 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,99325 GHz -42,28 dBm -29.28 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88328 GHz -45.19 dBm -32.19 d&
¥
I J -

Date: 24 FEB 2021 1648:46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 26 / 5SMHz

pectrum 7 Spec
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
] o . ~ s y pramprrtend )
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 721.71349 MHz -58.45 dBm -45.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 799.96328 MHz -58.18 dBm -45,18 dB
860,000 MHz 1.000 GHz 100.000 kHz 979.54349 MHz =-57.60 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 987.98734 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -47.17 dBm -34.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.80 dBm -33.680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42.31 dBm -29.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -42,55 dBm -29.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89578 GHz -45.23 dBm -32.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88328 GHz -45,17 dBém -32.17 d&
—_— —_—
\ I ) ] ( Il J w
Date: 24 FEB.2021 17.23.55 Date: 24 FEB.2021 17.26.46
oo
v
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
o]
-50 dBém -
s |
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 798.04997 MHz -58.47 dBm -45.47 dB
860,000 MHz 1.000 GHz 100.000 kHz 971,93935 MHz -57.46 dem -44.46 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.77 dbm -33.77 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97325 GHz -42.61 dBém -29.61 dB
7.000 GHz 9.000 GHz 1.000 MHz 9.88828 GHz -45.00 dBm -32.00 d&
¥
I -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 26 / 10MHz

pectrum 7 Spec
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. g ey . o oy
-50 derr -50 dBm
. ")
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.82829 MHz -58.16 dBm -45.16 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.80542 MHz -58.01 dBém -45,01 dB
860,000 MHz 1.000 GHz 100.000 kHz 998.15728 MHz -57.53 dBm -44,53 dB 860,000 MHz 1,000 GHz 100.000 kHz 987.52083 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.26 dBm -34.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.68 dBm -33.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -42.52 dBm -29.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -42.40 dBm -29.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89778 GHz -45,14 dBm -32.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89028 GHz -45.12 dBm -32.12 dg
—_— —
\ I ) ] ( Il J w
Date: 24 FEB.2021 17.45:21 Date: 24 FEB.2021 17.48:12
oo
v
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
T L—MM
-50 dBém I
"
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 253.88273 MHz -58.17 dém -45.17 dB
860,000 MHz 1.000 GHz 100.000 kHz 949 87338 MHz -57.51 dem -44.51 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.11 dBm -33.11 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.43 dBém -29.43 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88928 GHz -45.18 dBm -32.18 d&
¥
I J -

Date: 24 FEB 2021 17:53:04
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LTE Band 26 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

pectrum 7 Spec

Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
10 adH‘P [‘I—'IIRI[]H.\' INE_ABS PABS .10 aﬁ[_p- PURIOUS INE_ABS S
J5_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm -30 dBm
40 dBr 40 dBm
o L-AM_..M‘- ™ - il
-50 derr - -50 dBm -
70 d8 70 dBm
.80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 691.49288 MHz -58.22 dBm -45.22 dB 30.000 MHz 815.000 MHz 100.000 kHz 792.06471 MHz -58.21 dBm -45.21 dB
860,000 MHz 1.000 GHz 100.000 kHz 950.19993 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 987.52083 MHz -57.48 dBm -44.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -46.97 dBm -33.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -46.81 dBm -33.81dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -42.28 dBm -29.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79328 GHz -42,16 dBm -29.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89478 GHz -45.01 dBm -32.01 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89628 GHz -45,24 dBm -32.24 d&
_— _—

\ ) J

Date: 24 FEB.2021 18.06.45

o ( I

Date: 24.FEB.2021 18.09:35

Highest Channel / QPSK

oo
[ v ]
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
-50 dB 1
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 255.06015 MHz -58.25 dBm -45.25 dB
860.000 MHz 1,000 GHz 100.000 kHz 991,99933 MHz -57.61 dem -44.61 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -45.97 dim -32.97 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -42,29 dBém -29.29 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90427 GHz -45.25 dBm -32.25 d&
il
JL J -
Date: 24 FEB 2021 1814:28
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0022
40 Normal Voltage 0.0220
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0008

PASS
-10 Normal Voltage 0.0132
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0045

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A26-31 of 31
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.13 5.97 6.58 - PASS
TEL : 886-3-327-3456 Page Number : A41-1 of 25

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 41/ 20MHz / QPSK LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm  Offset 12,40 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
o,
0.0 A 0.0
N :: 5\ =,
B \\
1E4 — - 1E4 - -
\ \
. !
L
'\ f
|
[ |
1E- 1E- -
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.67 dem 24,31 dBm 5.65 d8 2.45 0B .41 0B 5.48 08 Trace 1 | 18.28 dem 24,68 dBm 5.39 d8 3.01d8 5.04 d8 5.97 da 5.29 0B
— — —
il J [ il ] (I
Date: 24.FEB 2021 23.58.03

Date: 25.FEB.2021 00:00.41

LTE Band 41 / 20MHz / 64QAM
Middle Channel / Full RB

Spectrum =
RefLevel 30.00 dém  Offset 12,40 d&

e At 308 AQT 2ms ® RBW 20 MHz

TRGIFR
i.lBa View

0.1 —

S
0.01
A
1E-O: - =
i X
AN
E-O: v
4
1
1E-0 -
GF 2.593 GHz Mean Pwr + 20.00 dB
y Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 18.28 dBm 26,24 dBm 7.96 dB 3.25 d8 5.25 d8 6.58 dB 7.51 d8
——— e ]
)i ] (I

Date: 25 FEB 2021 00:0202

TEL : 886-3-327-3456 Page Number 1 A41-2 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 489 | 478 | 975 | 9.73 | 1457 | 14.24 | 18.98 | 18.90
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.96 - 9.65 - 1421 - | 1882 | -
TEL : 886-3-327-3456 Page Number 1 A41-3 of 25
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.8a dBm) ™M1[1] 11.21 dBm)
2.59211100 GHz 2.59284000 GHz
= nd 26.00 dB @ ™ nd 26.00 dB
B 4.885000000 MHz| X B 4.775000000 MHZ|
di A A i " -
w '{A E Gfacter \ 530.6 i AT TG T pv\-\r"\ 543.0
o di 1 + 0di . I\
/ \ |
-10 df —- L -10 de —- —
¥ T e
7 ¥ 7 |
204 7 - 20d 7 C
\
4 P A, b P aY AN, [ A
e = v b T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,592111 GHz 11.83 dam nd8 down 4.885 MHz ML 2,50284 GHz 11.21 dam nd8 down 4.775 WAz
T 1 2,590572 GHz -14,02 dam nd8 26.00 dB TL L 2590612 GHz -14,83 dbm n 26,00 d8
T2 1 2,595458 GHz -13.71 dém Q factor 530.6 T2 1 2.595388 GHz -14.52 dam Q factor 543.0

L I ]

Date: 24.FEB 2021 01:51567

L U ]

DCate: 24 FEB.2021 01:5220

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.86 dBm)| ™M1[1] 13.93 dBm)
2.5935390 GHz 2.5914820 GHz]
= MY 26.00 dB)| @ B 26.00 dB|
1wd . A S, AV 0.750000000 MHz| 10 d Fi ;’ - I 9.730000000 MHZ|
7 266.0 Ji - 266.3
od + od I |
1}
104 } 204 + T
] i |
i LY
z0d o - - = \
s Tl el [ . Ay A 7 b -
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,593539 GHz 13.86 dam nd8 down 9.75 MHz ML 2.501482 GHz 13.93 dam nd8 down 9.73 WHz
T 1 2588185 GHz -12.11 dam nd8 26.00 dB TL L 2,588125 GHz -12.72 dm nd8 26,00 d8
T2 1 2,597935 GHz -11.88 d8m Q factor 266.0 T2 1 2.597855 GHz -11.79 dém Q factor 266.3

L I ]

Date: 24.FEB 2021 021124

L U ]

Cate: 24 FEB.2021 021147

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.16 dBm) ™M1[1] 12.49 dBm)
2.5946480 GHz 2.5881450 GHZ]
= ML ndB 26.00 dB @ nd 26.00 dB
104 X . Bw - 14.565000000 MHz| 10 4 14.236000000 MHz
I U T4 Wrededor A 178.1 r Ny / - WA 181.8]
P K e \,\ / VO - N\
od f od !
/
104 - - -10d ;‘
' ¥ ¥
! \ !
204 i 20d
-y \-W..--» Mok ot \
30 AR ey Y INASLEAY
40 df
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594648 GHz 12.16 dBm nd@ down 14.565 MH2 M1 2.588145 GHz 12.49 dBm nd@ down 14,236 MHZ
T 1 2,585657 GHz -14.28 dbm nd8 26.00 dB TL L 2,585807 GHz -13.89 dbm 26,00 d8
T2 1 2,600223 GHz -14.01 d8m Q factor 178.1 T2 1 2.600043 GHz -12.69 dém 181.8
L U J wa L JU J L]

Date: 24.FEB 2021 023120

DCate: 24 FEB.2021 023143

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.74 dBm) ™M1[1] 11.59 dBm)
2.5946780 GHz 2. 190 GHz
20 20
i ndB 26.00 dB w1 nd 26.00 dB
¥ B 18.981000000 MHz| X B 18.901000000 MHz
10d 104
p s Ty oy e AN p — A T 9.5
o - SV AT /\mﬂmﬁw ﬁ\ 136.7 Ape~/ Y Lu,.ujw\\ 137.2
od ] 0 d
-10 df ; | -10 d t
¥ ¢ ‘
204 / T 20 4 T
a0 Py W = n a0 s A ! P aall, o
P TR ’ A Nl ey ATEAY
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594678 GHz 10.74 dBm nd@ down 18.981 MH2 M1 2.593839 GHz 11.59 dBm nd@ down 18,901 MHZ
T 1 2,58337 GHz -15.68 dm nd8 26.00 dB TL L 2,58345 GHz -14.13 dbm n 26,00 d8
T2 1 2,602351 GHz -15.03 dém Q factor 136.7 T2 1 2.602351 GHz -14.48 dBm Q factor 137.2

L I ]

Date: 24.FEB 2021 02.46.44

\ ) J [

DCate: 24 FEB.2021 0247:07

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.10 dBm) ™M1[1 13.92 dBm)
2.59467800 GHz 2.5915210 GHZ]
20 20
26.00 dB)| ) 26.00 dB|
104 4.955000000 MHz| 10 d N~ X- 9.650000000 MHZ|
Pt MmN 523.6 - K " 268.5
od 0 d
-10 df -10 d
204 20d
\ A
M ey . V]
=30 AR o S0
SRR wuy 7
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.504678 GHz 12.10 dam nd8 down 4.955 MHz ML 2.501521 GHz 13.92 dam nd8 down 9.65 WHZ
T 1 2,590493 GHz -14.11 dm nd8 26.00 dB TL L 2.588165 GHz -12.25 dbm nd8 26.00 dB
T2 1 2595448 GHz -13.98 dém Q factor 523.6 T2 1 2.597815 GHz -12.69 dém Q factor 268.5

L it J -

Date: 24.FEB 2021 01:5243

\ ) J [

Cate: 24 FEB.2021 021211

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.75 dBm) ™M1[1] 10.24 dBm)
2.5955470 GHz 2.5962370 GHz]
20 20
wndB 26.00 dB ndB 26.00 dB
104 Rw - 14.206000000 MHz| 10 4 P 18.821000000 MHz
J[-*' AT A Gt 182.7 r rod W A AT T tefagear, 137.9
a o T
| |
-10 df -10 d
¥ 15
20 d . 20 d -
L L A poud | ,
ity = TR < LA BTy
-40 ds
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595547 GHz 11.75 dBm nd@ down 14.206 MHz M1 2.596237 GHz 10.24 dBm nd@ down 18,821 MHZ
T 1 2,585897 GHz -14,68 dam nd8 26.00 dB TL L 2,583669 GHz -13.66 dm 26,00 d8
T2 1 2,600103 GHz -15.31 dém Q factor 182.7 T2 1 2.60251 GHz -15.68 dam 137.9

L it J -

Date: 24.FEB 2021 023208

\ ) J [

DCate: 24 FEB.2021 0247:30

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 450 | 450 | 9.01 | 9.03 | 13.46  13.49 | 17.82 | 17.86
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.48 - 9.01 - 1352 - 1798 | -
TEL : 886-3-327-3456 Page Number 1 A41-6 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 41

Middle Channel /

5MHz / QPSK

Middle Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.87 dBm) ™M1[1] 12.40 dBm)
- 9198100 GHz - 2.59346000 GHz
™ Occ B 4.495504496 MHz 11 Occ B 4496 MHz
N b 1 1 TL X
10d I N aew=a Wi P AT i 10 rh v ot ¥ e et
a J T o T
/ \ i !
-10 df A} -10 7
/ I
204 2 \‘ 20d
o [ P A WLV o [imn
et - o <
40 df
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501981 GHz 12.87 dam ML 2,50346 GHz 12,40 dam
T 1 2,5907522 GHz 8.13 dBm Oce Bw 4,495504496 MHz TL L 2.5907522 GHz 7.93 dbm Oce Bw 4.495504496 MHz
T2 1 2.5052478 GHz 7.37 dam T2 1 25052478 GHz 6.45 dam

L I

Date: 24.FEB 2021 01:50:42

L U ]

Cate: 24 FEB.2021 01:51:07

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.93 dBm)|
2.5918410 GHz 5
= "/"\ Oce Bw 9.010989011 MHz, @ 9.030969031 MHz|
d o~ oSl WLNNAN A N AT d Tl o = -~ T
0 = 5 L 10 - = - =
7 ¥ [ ] |
o d / 0 di |
] I
-10 df T -10 d
| |
204 - 20d
\
o R ) R, A I
Soud | s A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501841 GHz 13.93 dam ML 2.500502 GHz 15.89 dam
T 1 25805045 GHz 7.27 dm Oce Bw 9.010985011 MHz TL L 2.5854545 GHz 7.95 dbm Oce Bw 9.030969031 MHz
T2 1 2.5975165 GHz 7.45 darm T2 1 2.5975155 GHz 6.62 dam
L U J wa L JU J L]
Date: 24 FEB 2021 0210 Date: 24 FEB. 2021 021034
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.6a dBm) ™M1[1] 11.47 dBm)
- 2.5901230 GHz - 2.5903630 GHZ]
1 13.456543457 MHz m 13.486513487 MHz
» 1) . Aot d 3 X
0 T VA 0 P B RVANT i AN
04 | \\ 04 |
/ | ’ |
-10 d 4 -10 -
/ | |
20 d 20 di +
P oo i ]
P Vitiind el W [y e Y PP N
7903 -39 8 e
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.500123 GHz 12.63 dam ML 2.500363 GHz 11,47 dam
T 1 2,5862567 GHz 7.76 dBm Oce Bw 13.456543457 MHz TL L 2.5862867 GHz 5.92 dbm Oce Bw 13.486513487 MHz
T2 1 2.5997133 GHz 6.07 dam T2 1 2.5097732 GHz 6.49 dam

L I

Date: 24.FEB 2021 02:30:05

L U ]

DCate: 24 FEB.2021 02.30:29

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 11.17 dbm)| MI[1] 11.81 dBm
- 2.5903630 GHz - 2.5877250 GHZ]
1 Occ B 17.822177822 MHz W Occ B 17.862137862 MHz
d + h.d o X 10
W ,’p Waaeh LS SOV AT & 0 7]\, TNy LATS R Ty P g AL’l
od | T 0d T
10 df / % -10 o T
204 i | 20d fd
|
Y Iy, n n ~ -
n 5 S L e, S P 5
70 ey v = 20 e W
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2500363 GHz 11.17 dam ML 2.587725 GHz 11.81 dam
T 1 25840089 GHz 5.33 dbm Oce Bw 17.822177822 MHz TL L 2,5840889 GHz 4.66 dBm Oce Bw 17.862137862 MHz
T2 1 2.6019111 GHz 5.88 dam T2 1 2.501951 GHz 6.53 dam

L I ]

Date: 24.FEB 2021 024528

L U ]

DCate: 24 FEB.2021 02.45:54

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.29 dBm) ™M1[1] 12.95 dBm)
- 2.59479800 GHz - 2.5942500 GHZ]
OccBw 1 4.475524476 MHz M1 Occ Bre 9.010989011 MHZ
u T ) p S ] 1o
10 \‘, VAT TR v by v 10 Z < o i
\
o / o . \
~1od - -0 d r' k‘
\ \
204 If ’l -
A0 B B e -
-40 ds
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 2.504798 GHz 1229 dam ML 2.5042509 GHz 12.95 dam
T 1 2,5907622 GHz 6.52 dBm Oce Bw 4,475524476 MHz TL L 2,5855245 GHz 7.05 dam Oce Bw 9.010969011 MHz
T2 1 2.5052378 GHz 7.32 dam T2 1 2.5075355 GHz 6.60 dam

L I ]

Date: 24.FEB 2021 01:51:32

L U ]

DCate: 24 FEB.2021 0210:59

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
| 11.37 dBm) ™M1[1] 10.55 dBm)|
2.5868260 GHz 2.5965160 GHZ]
20 20
ol 3.516483516 MHz 17.982017982 MHz
10d — — — 10 - I
P T K1 P WV
od ‘ A 0 di .
| !
-10 df - 10 d !
! \
) \
204 1 20d -
! /
P aa's W ; f i i
R R AR e e YL e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2586826 GHz 11.37 dam ML 2.505516 GHz 10.55 dam
T 1 2,5862268 GHz 6.37 dBm Oce Bw 13.516483515 MHz TL L 2,583969 GHz 5.30 dBm Oce Bw 17.982017962 MHz
T2 1 2.5997433 GHz 5.80 dam T2 1 2.601951 GHz 4.52 dam

L I ]

Date: 24.FEB 2021 02:30:55

L U ]

DCate: 24 FEB.2021 024619

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

5 um o) Sp um
Ref Level 30.00 dBm  Offset 16,40 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PASS
10 dem i 10 dBm n
0 dém H\ 0 dBm I l
-10 dam -10 dem l \_|
y
o darn. | \ -20 dem T
SPURIOUS_LINE_ABS ] |
-30 dBm } =0 cém
40ds i r | W "
m o, | i IR
&
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2,685 GHz 2.690 GHz 100.000 kHz 2.685965 GHz 11.20 dBm -18.80 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48806 GHz -40.22 dBm -15.22 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -18.10 dBm -8.10 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -27.91 dém -14.91 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69109 GHz -30.62 dBm -20.62 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49539 GHz -23.33 dém -10.33 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69500 GHz 36,94 dBm 2394 0B
2,498 GHz 2.501 GHz 100,000 kHz 2,49534 GHz 16.70 dBm -13.30 dB .606 GHz 2.715 GHz 1.000 MHz 5.60852 GHz 40 .44 cBm Z1E 44 B
—_————
T
) j ( >

Date: 24.FEB 2021 01:53:21

Date: 24.FEB.2021 01:55:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.40 dB Mode Auto Sweep

Sp um

Ref Level 20,00 dém Offset 16.40 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGHECHEEK)
20 gl _BPURIOUS | INE_ABS PABS 20 dblfe_$PURIO INE_ABS PASS
10 dém 10 cem
o dom persbvesyiminied ||| colr Avw‘\
-10 dém { 10 dem { \_|
_on dam, | ' -20 dem: i
SPURIOUS_LINE_ABS ] I
-30 dBm -30 dem: i w%
w0 w J -40 dBm Lo
m- T w
-50 dBm
-50 dBm
-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Fraquency | Powerabs | |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit__| 2.685 GHz 2.690 GHz 100.000 kHz 2.68601 GHz 5.99 dBm
2.475 GHz 2.490 GHz 1.000 MHz 2.48056 GHz -33.26 dém .26 dB 2.690 GHz 2.691 GHz 100,000 kHz 2.69001 GHz Z24.92 dBm
2,490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -26.68 dém -15.88 dB 2.601 GHz 2.695 GHz 1,000 MHz 2.69127 GHz 18.90 dBm
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -34.16 dBm -21.16 dB 5 605 GH= 2,606 GHz 1,000 MHz 2 GOE0E GHe 231,72 dbm
2.496 GHz 2.501 GHz 100.000 kHz 2.49778 GHz 5.19 dBm -24.81 dB 2.696 GHz 2.715 GHz 1,000 MH2 2.69721 GHz -31.15 dBm
Il ] i
Date: 24.FEB.2021 01:54:35 Date: 24 FEB 2021 01:57.04
TEL : 886-3-327-3456 Page Number 1 A41-9 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 41 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

o
= S um
Ref Level 30.00 dBm  Offset 16,40 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm il 10 dBm : l
0 dBm ’ ‘ 0 dem I l
-10 dam j l -10 dBm J : \_|
o darn. | ' \ -20 dem | T
SPURIOUS_LINE_ABS ] 1 k L j il
-30 dBm " =0 cém
+ }
| L _4n dem 5
0 dem PR | A ] bl
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 18.50 dBm -11.50 dB
2.475 GHz 2.490 GHz 1.000 MHz 248556 GHz -38.66 dBm -13.66 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -20.27 dBm -10.27 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -28.58 dém -15.58 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69113 GHz -29.99 dem -19.99 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49533 GHz -24.26 dém -11.26 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69546 GHz ~37.86 dBm o486 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 16.76 dBm ~13.24 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69905 GHz -40.91 dbm -15.91 dB
T
i - i t b

Date: 24.FEB. 2021 01:53:58 Date: 24.FEB.2021 01:56:27

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 16,40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 16.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 dhle _EPURIOUS LINE ABS pAKS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dém 10 cém
0 dém
-10 deém } \_l
| | |
SPURIOUS_LINE_ABS ] J
-30 dBm ook WM
b putenimr e i = S
oot -40 dBm ety
40 dBm e d T,
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8613 GHz 5.59 dBm -24.41 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -33.39 dém -8.39 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -25.30 dBm -15.30 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49481 GHz -26.43 dém -13.43 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69133 GHz -20.36 dBm -10.36 d8
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -31.64 dBm -18.64 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69502 GHz 30.78 dbm Z17.78 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49878 GHz 4.30 dBm -25.70 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69610 GHz -31.80 dbm ~6.80 dB
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LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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2.475 GHz 2.490 GHz 1.000 MHz 2,49043 GHz -39.29 dBm -14.29 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -16.06 dBm -6.06 dB
2490 GHz 2.495 GHz 1.000 MHz 249487 GHz -30.11 dém -17.11 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69101 GHz -29.70 dém -19.70 d8
2,495 GHz 2,496 GHz 50.000 kHz 2,49598 GHz -26.90 dém -13.30 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69512 GHz 3766 dBm 5466 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 17.42 dBm ~12.58 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69674 GHz -38.42 dbm -13.42 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49050 GHz -33.62 dém -8.52 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -26.82 dBm -16.82 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -28.79 dém -15.79 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69113 GHz -21.23 dBm -11.23 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -34.22 dBm -21.22 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69505 GHz 29.88 dbm 16,88 db
2,496 GHz 2.501 GHz 100,000 kHz 2.49851 GHz 4.43 dBm -25.57 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69606 GHz -33.08 dBm ~5.08 dB
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LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49017 GHz -38.62 dém -13.62 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -18.59 dBm -8.50 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -30.18 dém -17.18 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69108 GHz -32.22 dBm -22.22 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49532 GHz -25.24 dém -12.24 dB 5 605 GH= 2,700 GHz 1,000 Mz 2.69527 GHz 35 14 B 22 14 0B
2.496 GHz 2.506 GHz 100.000 kHz 249661 GHz 16.77 dBm -13.23 d& 2.700 GHz 2.715 GHz 1.000 MHz 2.70250 GHz -40.11 dBm -15.11 dB
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2.475 GHz 2.490 GHz 1.000 MHz 248069 GHz -31.53 dém -6.53 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -29.42 dBm -19.42 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49483 GHz -27.85 dém -14.85 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69117 GHz -24.80 dBm -14.80 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -35.13 dBm -22.13 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69514 GHz Z28.71 dBm Z15.71 dB
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LTE Band 41/ 10MHz / 16QAM
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2.475 GHz 2.490 GHz 1.000 MHz 2.49031 GHz -38.76 dém -13.76 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,60016 GHz -23.16 dBm -13.16 dB
2.450 GHz 2.495 GHz 1.000 MHz 249483 Gz -33.89 dém -20.89 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -32.41 dBm -22.41 dB
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2.475 GHz 2.490 GHz 1.000 MHz 249040 GHz -32.41 dBm -7.41 d8 2.690 GHz 2.601 GHz 200,000 kHz 2.69000 GHz -29.74 dBm -19.74 dB
2490 GHz 2.495 GHz 1.000 MHz 249490 Gz -27.79 dém -14.79 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69116 GHz -24.28 dBm -14.28 d&
2.485 GHz 2.496 GHz 100000 kHz 2.49557 GHz -34.26 dBm -21.26 dB 5 595 CH= 2700 GHz 1,000 MHz 5 6a500 CHe 27 43 dBm 1443 db
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LTE Band 41/ 10MHz / 64QAM
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2.475 GHz 2.490 GHz 1.000 MHz 2.49004 GHz -37.83 dém -12.83 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,69001 GHz -21.08 dBm -11.08 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49485 GHz -31.25 dém -18.25 dé 2,691 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -34.64 dbm -24.64 db
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2.475 GHz 2.490 GHz 1.000 MHz 249042 GHz -33.29 dBm -8.29 d8 2.690 GHz 2.601 GHz 200,000 kHz 2.69008 GHz -29.33 dBm -19.33 dB
2490 GHz 2.495 GHz 1.000 MHz 249438 Gz -28.61 dém -15.61 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -24.42 dBm -14.42 d&
2.485 GHz 2.496 GHz 100000 kHz 2.49557 GHz -33.31 dBm -20.31 dB 5 595 CH= 2,700 GHz 1,000 MHz 5 6a507 CHe 28 42 dBm Clc4ode
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LTE Band 41/ 15MHz / QPSK
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2.475 GHz 2.490 GHz 1.000 MHz 2,49046 GHz -37.93 dBm -12.93 dB 2.690 GHz 2,601 GHz 300.000 kHz 2.69010 GHz -22.62 dBm -12.62 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -30.97 dém -17.97 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69102 GHz -33.44 dem -23.44 dB
2,495 GHz 2,496 GHz 200.000 kHz 2,49539 GHz -23.91 dém -10.51 dB 5 605 GH= 2,705 Gz 1,000 Mz 2.69576 GHz 35,65 dBm 5265 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.49683 GHz 16.61 dBm ~13.39 d& 2.705 GHz 2.715 GHz 1.000 MHz 2.70917 GHz -42.68 dbm -17.68 db
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2.475 GHz 2.490 GHz 1.000 MHz 2.49046 GHz -30.06 dém -5.06 d& 2,690 GHz 2.601 GHz 300.000 kHz 2,60008 GHz -29.44 dBm -19.44 dB
2490 GHz 2.495 GHz 1.000 MHz 249498 Gz -25.85 dBm -12.85 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69164 GHz -26.13 dBm -16.13 dB
2.485 GHz 2.496 GHz 200,000 kHz 2.49596 GHz -31.28 dBm -18.25 dB 5 595 CH= 2705 Ghz 1,000 MHz 3 6aB1E oHe 28 96 dBm ~1556 db
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LTE Band 41/ 15MHz / 16QAM
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2.475 GHz 2.490 GHz 1.000 MHz 2.49027 GHz -38.52 dém -13.52 & 2.690 GHz 2.691 GHz 300.000 kHz 2.69004 GHz -20.61 dBm -10.61 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49464 GHz -31.39 dém -18.39 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69119 GHz -36.67 dBm -26.67 dB
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2,480 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -28.05 d&m -15.65 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69105 GHz -26.69 dBm -16.69 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49558 GHz -32.51 dBm -19.51 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69510 GHz 28,48 dbm 15,48 de
2.496 GHz 2.511 GHz 100.000 kHz 2.50473 GHz -0.52 dBm =30.52 d8 2,705 GHz 2.715 GHz 1.000 MHz 2.70528 GHz -35.80 dBm -10.80 dBb
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LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[%] S um

Ref Level 30.00 dBm  Offset 16,40 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PABS
10 dem \ 10dém H
o dom l o dem ‘ i
-10 dBm ) -10 dem f % {
o0 Aam ]‘ -a0 dem 1 T
SPURIOUS_LINE_ABS ] 1]
-30 dBm | =0 cém J\ v’
| L e
-40 dBm
oy “I [ Mot o
40 dom TSIV })\ H"" . P
50 db: ——Mﬂ -
50 dam (it i
TW——
-50 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68216 GHz 15.66 dBm -14.34 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49014 GHz -37.92 dBm -12.92 dB 2.690 GHz 2,601 GHz 300.000 kHz 2,69001 GHz -20.86 dBm -10.96 db
2490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -32.72 dém -19.72 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69111 GHz -35.44 dBm -25.44 dB
2,495 GHz 2,496 GHz 200.000 kHz 2,49557 GHz -24.35 dém -11.35 dB 5 605 GH= 2,705 Gz 1,000 Mz 2.69592 GHz 3587 dBm 2287 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.49687 GHz 16.62 dBm -13.18 d& 2.705 GHz 2.715 GHz 1.000 MHz 2.71027 GHz -43.02 dbm -18.02 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 16,40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 16.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS paBs
20 dhle _EPURIOUS LINE ABS pAKS 20 dbjpe—_$PURIOUS LINE ABS PAES
10 dém 10 cem
od
0 dém = — o gty T b P An
P e W T IW| ik
-10 dam -10 d&m {
o |
SPURIOUS_LINE_ABS ] \
30 dom ,&'pn dBm ﬁ!1"“"*, - e —
i W H,\ 40 dBm
40 dem o
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.6B8145 GHz -0.34 dém -30.34 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49000 GHz -33.65 dém -8.55 d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69011 GHz -29.26 dBm -19.26 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49339 GHz -31.01 d&m -18.01 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69164 GHz -26.41 dBm -16.41 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49600 GHz -33.78 dBm -20.78 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69506 GHz 28,31 dbm Z15.31 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.49834 GHz -0.35 dBm =30.35 d8 2,705 GHz 2.715 GHz 1.000 MHz 2.70514 GHz -34.90 dbm -5.90 dB
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